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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report
Form No.: QR-CX049-01A/Ed.11.0 Page 1 of 3
Product Name, Marble Tiles (Satin Glaze) Production Date,
Model and Dimension 600mm*600mmx*8mm Production Batch
Trademark/Grade
S s Sample Number _—
. FOSHAN SUNVIN CERAMICS Test
Client CO.,LTD. Classification Type test
W3-5#, A4 HALL INTERNATIONAL Sample Quantity 30 PCS/
Client Address CERAMICS EXHIBITION CENTER, JIHUA / Method of Provided by
SI ROAD,FOSHAN,GUANGDONG, CHINA | Sample Receipt client
Manufacturer
(As the Applicant E?f‘f%ﬁ SUNVIN CERAMICS Receival Date 2019-10-08
Claimed) v )
Manufacturer Address
. " | W3-5#, Ad HALL INTERNATIONAL
(Asthe Applicant | CERAMICS EXHIBITION CENTER, JIHUA| Sample Receiver | Li Dongping
. SI ROAD,FOSHAN,GUANGDONG, CHINA
Claimed)
Sample’s State and Pieces (G ) _— 2019-10-09 ~
‘g ieces (Glazed est Date
SRt 2019-10-30
GB/T4100-2015 (AnnexG) Ceramic Tiles Annex G Dry-pressed ceramic tiles wﬁﬂ
Test Basis Low water absorption E<0.5% Group Bla; GB 6566-2010 Limit of radionuclides i
building materials
Except the test items No.14~No21 are not verdict, the test results comply
with the requirement of the standard GB/T 4100-2015
Test requirement for the decorative materials of the
testis pass.
Result
Any copy of test report is invalid without official test seal
Remarks
Approvedbip:  TD  Chsclad by Bk Tested by : FH%E
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CNAS L1401

National Center of Supervision and Inspection for Ceramic
Sanitary and Plumbing Fixture

Test Report

No.: G19-XJ0620E

Form No.: QR-CX049-02A/Ed.10.0 Page 2 of 3
No. Test Items Unit Technical Requirements Test Results | Verdict
% The deviation, of | +0.6 -0.03~+0.05
the average size for =
mm Length | ch tile from the | Maximum 02~+03
work size +2.0
1 | Size and difference mm Worksize<<10.0 80 Pass
% The deviation, of | 45,0 +13~+22
Thickness | the average size for :
mm each tile from the mum +0.1~4+02
work size 0.5
. ” % +0.5 -0.04~+0.04
2 | Straightness of sides
mm | Maximum+1.5 021022 | b
i % +0.5 -0.04~+0.04
3 | Rectangula
guiarity mm | Maximum+2.0 0.25~+0.24 o
% ik i +).5 -0.04~+0.05
mm s Maximum=2.0 025~+028
% 105 -0.04~+0.03
4 | Surface flatness W:
mm | o Pege Maximum=+2.0 035028 | IS
% +0.5 +0.03~+0.04
Cente tu
mm T VA MM aximum2.0 +028~+034
A minimum of 95% of the tiles shall be free
5 | Surface quality —— | from visible defects that would impair the Conformed Pass
appearance of a major area of tiles.
. Average maximum 0.5 0.06
[1]
6 | Water absorption % | Individusl masinmem 06 0.04~0.08 Fass
. When the thickness=7.5mm, the mean
7 | Breaking strength o value shall not be less than 1300 1626 Pass
Average minimum 35 46
8 | Modulus of rupture MP8 | pidividual mirimom 32 43~50 Pass
9 | Crazing resistance — ?&:mg;;gpsxng o8 fhe g smifhce Conformed Pass
10 | Frost resistance e No crack or peeling after the frost test Conformed Pass
11 | Resistance to staining —— | Mininum class 3 Class 5 Pass
Resistance to
12 | household chemicals & —— | Minimum GB Class GA Pass
swimming pool salts
i |SEICERIRE — | =050 Dry | 054~056 | Pass
friction
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

No.: G19-XJ0620E

Form No.: QR-CX049-02A/Ed.10.0 Page 3 of 3
No. Test Items Unit Technical Requirements Test Results Verdict
1 :},ﬁ?“w el —— | Report the test result after test No crack A

Resistance to low
2 | concentrations of acids r—— Man-u fact.urcr L Class GLB —
st sTAES classification
. Report abrasion class and 1500 .
3 | Surface abrasion | ot et Class 3
4 | Coeflicient of linear o Report the coeflicient of linear 68X10° .
thermal expansion thermal expansion
5 | Moisture expansion Y Report the test result after test <0.01 —_—
6 | Impact resistance _ Reporf the average resiliency 085 L
coeflicient
mg/L <05
7 | Lead release Report the release —_
mg/dm’ <0.02
mg/L <0.05
8 | Cadmium release Report the release -
mg/dm’ <0.002
Decorative materials Type A:
Internal exposure . I, <1.0 i
index Ig, Decorative materials Type B:
Ipa<<13
Decorative materials Type A:
’ 1,<13 Typea
External exposure Decorative materials Type B: 07
index I, <19 )
Decorative materials Type C:
1,<238

(The End)
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